
SPARE PARTS Cod. 283.016/00 

 
 
 
 
 

 
 
 
 
 

 
 
 
 

 
 
 

 
 
 



 CORSA  120 – 150 Pag.2 

 



SPARE PARTS Cod. 283.016/00 Pag.3 

FRAME AND CARTER 
 

Pos. Code Q.ty Description Pos. Code Q.ty Description Pos. Code Q.ty Description

1 50004300 SCRE WITH GREASER 36 023.040 FLAT WASHER M12=13  X24X2,5 80 023.007 FLAT WASHER M 4= 4,3X 9X0,8
2 023.030 FLAT WASHER M10=10,5X20X2   37 50004285 STIRRUP HOOKING PIN 81 021.098 SELF LOCKING NUT M  4  7474 ZB
3 020.028 SCREW TE    M 8X 12  8.8 5739 ZB 38 020.050 SCREW TE M8X16 8.8 5739 ZB 82 023.020 FLAT WASHER M 8= 8,4X16X1,6 
4 023.040 FLAT WASHER M12=13  X24X2,5 39 020.151 SCREW TE    M12X 25  8.8 5739 ZB 83 53000560 SECOND STEP
5 020.151 SCREW TE    M12X 25  8.8 5739 ZB 40 023.040 FLAT WASHER  M12=13  X24X2,5 84 020.052 SCREW TE    M 8X 25 10.9 5739 ZB
6 89009024 LABELS KIT "Corsa" 41 020.600 SCREW TTQST M 8X 20  4.6 5731 ZB 85 53000550 FIRST STEP
7 50004180 RIGHT FRONT CARTER 150  42 071.201 LOCKING AT CLUTCH 86 023.080 FLAT WASHER M20=21  X37X3   
7 50004150 RIGHT FRONT CARTER 120  43 021.102 SELF LOCKING NUT M  8  7474 ZB 87 021.108 SELF LOCKING NUT M 20  7474 ZB
8 50004230 RIGHT REAR CARTER  120  44 021.104 SELF LOCKING NUT M  12  7474 ZB 88 52000157 PTO SHAFT SUPPORT
8 50004234 RIGHT REAR CARTER  150  45 071.202 LOCK 89 330.337 BAR SUPPORT CARTER
9 076.109 RIGHT LIGHT 3 FUNCTION WITH CABLE AND 46 50004330 CONNECTION LOCK 90 50000036 TOWING LINK

10 076.350 TRIANGLE III 48 019.130 SCREW TE    M 4X 12  8.8 5739 ZB 91 076.110 LEFT LIGHT 3 FUNCTION WITH CABLE AND PLUG
11 076.108 PLUG 7 POLES 50 021.103 SELF LOCKING NUT M 10  7474 ZB 92 50006052 STIRRUP LEFT LIGHT
12 020.050 SCREW TE    M 8X 16  8.8 5739 ZB 51 023.030 FLAT WASHER M10=10,5X20X2  93 50006050 STIRRUP RIGHT LIGHT
13 023.017 FLAT WASHER M 8= 9  X24X2   52 020.100 SCREW TE    M10X 20  8.8 5739 ZB 94 50004200 LEFT FRONT CARTER 150  
14 50004272 REAR CARTER 120 53 019.135 SCREW TE    M 4X 35  8.8 5739 ZB 94 50004170 LEFT FRONT CARTER 120  
14 50004274 UPPER REAR CARTER 150   54 021.098 SELF LOCKING NUT M  4  7474 ZB 95 022.001 GREASER M 6X1     UNI 7663A DIR. 
15 50002312 STIRRUP SETTING RIGHT CHAIN         55 095.095 COMPLETE RUBBER TIE-ROD 96 345.519 SPACER DRAW BAR
15 50002314 STIRRUP SETTING LEFT CHAIN     56 021.110 SELF LOCKING NUT M 24  7474 ZB 97 50004262 FRONT CARTER 150
16 020.147 SCREW TE    M12X 40  8.8 5737 ZB 57 020.406 SCREW TE    M24X 80  8.8 5739 ZB 97 50004260 FRONT CARTER 120
17 50005570 REARMEMENT SCREW 58 345.025 PLUG STANDING FOOT 98 50004264 UPPER CARTER
18 020.101 SCREW TE    M10X 25  8.8 5739 59 330.175 STANDING FOOT 99 50004294 CROSS BAR STIRRUP
19 024.225 SPLIT PIN D. 3,2X25 ZB 1336 60 50005230 SUPPORT REEL 100 50004288 ANGLE OF SUPPORT
20 54004140 PIN HINGE 61 020.050 SCREW TE    M 8X 16  8.8 5739 ZB 101 50004275 LOWER REAR CARTER 150
21 50004146 CARTER PLATE 62 023.020 FLAT WASHER M 8= 8,4X16X1,6 102 50001582 STIRRUP CHAIN PICK-UP
22 50000900 FRONT FRAME "CORSA 120" 63 021.102 SELF LOCKING NUT M  8  7474 ZB 103 076.111 GEMD.60 WHITE  I A E3 02 52379
22 50000910 FRONT FRAME "CORSA 150" 64 50004280 CONNECTION SIDES 104 024.080 RUBBER TIE-ROD WITH HOOKS L=240   
23 50004148 STIRRUP CARTER HINGE 65 50004360 CARTER CLUTCH 105 024.016 PLUG AT CLUTCH D. 4,5     ZG
24 54000440 NYLON BUSHING HINGE 66 095.050 HANDLE MFB 117 M8
25 50000201 RIGHT HINGE DOOR 68 50005200 HOLDER TWINE REELS  
26 50000950 REAR "CORSA 120" 69 50000030 DRAW BAR
26 50000960 REAR "CORSA 150" 70 020.385 SCREW TE    M20X180  8.8 5737 ZB
27 020.050 SCREW    M 8X 16  8.8 5739 ZB 71 52000156 PIPES SUPPORT
28 50003170 PIPES SUPPORT 72 50004232 LEFT REAR CARTER 120  
29 021.102 SELF LOCKING NUT M  8  7474 ZB 72 50004244 LEFT REAR CARTER 150  
30 028.104 SEEGER RING D. 18 7435/471 73 50000200 HINGE LEFT DOOR   
31 54005180 BUSHING DRIVING TWINE 74 50004292 FRONT PROTECTION CARTER
32 50004281 FRONT SIDE 120  75 50004340 BAR FOR OPENING CARTER
32 50004276 FRONT SIDE 150 76 023.020 FLAT WASHER M 8= 8,4X16X1,6 
33 020.011 SCREW TE    M 6X 16  8.8 5739 ZB 77 024.225 SPLIT PIN D. 3,2X 25 ZB 1336
34 50003154 STIRRUP ADJUSTING PRESSURE 78 50002316 CHAIN PROTECTION
35 020.151 SCREW TE    M12X 25  8.8 5739 ZB 79 024.071 SPRING LOCK HOOKS D.3  ZB



 CORSA  120 – 150 Pag.4 

 



SPARE PARTS Cod. 283.016/00 Pag.5 

                                                                    DEVICE CONTROLS 
 

Pos. Code Q.ty Description Pos. Code Q.ty Description

1 028.235 SEEGER RING E D. 12  7436 (PESANTE) 40 020.669 SCREW TSPI  M 4X 14  4.8 6109 ZB
2 50003116 PULLING HOOK 41 50006100 STIRRUP SENSON  ZB                   +++
3 023.040 FLAT WASHER M12=13  X24X2,5 42 054.001 TORSION SPRING 0,5X5X29 GALVANISED
4 50003121 PIN ZB 43 50003132 TIE-ROD WITH EYE M14X150 (120)
5 028.240 SEEGER RING E D. 20  7436 (PESANTE) 43 50003134 TIE-ROD WITH EYE M14X330  (150)
6 50003082 HOOKING PIN 44 056.452 TRACTION SPRING (7X50X290)  ZBD
7 50003080 HOOK 45 023.743 SPRING 10,2X20,3X1  2093  ZB
8 056.252 TRACTION SPRING (4X30X106) ZBD 46 021.103 SELF LOCKING NUT M 10  7474 ZB
9 022.251 S DIAMETER 6 GALVANISED 47 076.377 RELAY WITH CABLE AND CONNECTORS
10 062.628 GASKETS KIT X CYLINDER 50003030 48 020.492 SCREW TCEI  M 5X 40  8.8 5931 ZB
10 062.630 GASKETS KIT X CYLINDER 50003032 49 020.130 SCREW TE    M10X 30  8.8 5737 ZB
11 50003030 CYLINDER L=628 (120) 50 023.030 FLAT WASHER M10=10,5X20X2   
11 50003032 CYLINDER L=805 (150) 51 50003144 MICRO CONTROL
12 50003036 SAFETY LOCK (150) 52 076.376 SIMPLE WIRING FOR MC 500
12 50003034 SAFETY LOCK    (120)               53 070.251 FORK M10X40 UNI 1676 C/CLIPS
13 024.100 PIN D.5 (SENZA MANICO)            *** 54 50003158 ADJUSTING PRESSURE
14 50003122 PIN FORK 55 020.011 SCREW TE    M 6X 16  8.8 5739 ZB
15 50003110 LEVERS        CATAPHORESIS BLACK 56 50003154 STIRRUP ADJUSTING PRESSURE  
16 028.235 SEEGER RING E D. 12  7436 (PESANTE) 57 50003174 INDICATOR FULCRUM ZB
17 028.235 SEEGER RIND E D. 12  7436 (PESANTE) 58 50003164 PLATE  ZB                        +++
18 028.255 SEEGER RING E D. 30  7436 (PESANTE) 59 50003150 INDICATOR ZB               +++
19 022.006 GREASER M10X1,5   UNI 7663A DIR. 60 021.105 SELF LOCKING NUT M 14  7474 ZB
20 020.201 SCREW TE    M14X 40  8.8 5739 ZB 61 076.406 SWITCH BOARD M50                       ***
21 022.250 S DIAMETER 3,5 ZINCATO 62 076.405 SWITCH BOARD M100                      
22 034.300 GENOESE CHAIN D.1,5 GALAVANISED n.10 63 028.258 SEEGER RING E D. 35  7436 (PESANTE)
23 028.258 SEEGER RING E D 35 UNI 7476 64 020.130 SCREW TE    M10X 30  8.8 5737 ZB
24 50003156 PIN 65 021.101 SELF LOCKING NUT M  6  7474 ZB
25 021.104 SELF LOCKING NUT M 12  7474 ZB 66 50003078 BUSHING HOOKS DOOR
26 080.050 COUNTER BLOWS TYPE CBE 05 SD M 63 CO 67 50003138 LEFT LINKAGE SPRINGS ZB
27 020.501 SCREW TCEI  M 6X 20  8.8 5931 ZB 68 50003142 BOARD BLADE (PET)
28 023.010 FLAT WASHER M 6= 6,3X12X1,6 69 50003114 SPRING PIN
29 021.102 SELF LOCKING NUT M  8  7474 ZB
30 50003076 DRIVING HOOK                 +
31 023.017 FLAT WASHER M 8= 9  X24X2   
32 020.052 SCREW TE    M 8X 25  8.8 5739 ZB
33 022.313 TIGHTENING EYE M12X80 DX  ZN
34 50003124 TRACTION SPRING (6X42X220) ZBD
35 50003136 RIGHT CONNECTION SPRING
37 50003128 PRESSURE LEVER 120                
37 50003126 PRESSURE LEVER 150                
38 021.103 SELF LOCKING NUT M 10  7474 ZB
39 021.105 SELF LOCKING NUT M 14  7474 ZB  



 CORSA  120 – 150 Pag.6 

 



SPARE PARTS Cod. 283.016/00 Pag.7 

                                                                      TRANSMISSION 120  
 

Pos. Code Q.ty Description Pos. Code Q.ty Description

1 028.260 SEEGER RING D. 38  7436 (HEAVY) 41 050.016 BEARING 6208-2RS
2 50002532 RIGHT PINION FRONT ROLL 42 50002058 EXIT PINION
3 50002530 RIGHT SUPPORT ROLL 43 020.102 SCREW TE    M10X 30  8.8 5739 ZB
4 050.088 BEARING INA 208 NPPB (40X80X18) 44 023.302 WASHER GROWER AT  M10-D.10,5 
5 028.328 RING TYPE "PS" 50X40X1   DIN988 45 021.103 SELF LOCKING NUT M 10  7474 ZB
6 050.007 BEARING 6204-2RS 46 50002512 LEFT PINION FRONT ROLL
7 54002243 TIGHTENING PIN  ZB 47 020.157 SCREW TE    M12X 55  8.8 5737 ZB
8 50002080 TIGHTENING RIGHT TRANSMISSION 48 54002243 TIGHTENING PINION     ZB 
9 028.105 SEEGER RING AND NUT  20  7435/471 49 023.180 SPECIAL WASHER M12=12,5X30X4        

10 028.105 SEEGER RING AND NUT  20  7435/471 50 50002101 CHAIN ASA 80  75 PASSI + GIUNTO   
11 050.007 BEARING 6204-2RS 51 50002050 GEAR BOX - 2061
12 50002094 RETURNING PINION 52 026.118 GRAIN CE 12.9 M10X20  5927
13 056.300 TRACTION SPRING 5X34XLI.201  ZBD 53 021.102 SELF LOCKING NUT M  8  7474 ZB
14 022.135 TIE-ROD AT EYE M10 L= 80 6058  ZB 54 54001114 BUSHING SHEARING COMB FEEDER
15 021.112 SELF LOCKING NUT M 10  7473 ZB 55 54002392 PINION  Z=21 - Z=13   ZB
16 023.302 WASHER GROWER A  M10-D.10,5 56 052.135 SELF LUBRICATING BUSHING MBI CB85 3520
17 020.100 SCREW TE    M10X 20  8.8 5739 ZB 57 50005010 BELT PULLEY (AL)       
18 050.007 BEARING 6204-2RS 58 54001108 SAFETY DEVICE COMB FEEDER
19 50002095 WIRE LOCK BEARING 59 020.053 SCREW TE    M 8X 30  8.8 5739 ZB
20 50002108 PLATE CHAIN HOLDER (WOODEN)  60 020.050 SCREW TE    M 8X 16  8.8 5739 Z
21 020.078 SCREW TE    M 8X 80  8.8 5737 ZB 61 50002110  COUNTER CAP PTO SHAFT  
22 020.035 SCREW TE    M 8X 35  8.8 5737 ZB 62 020.150 SCREW TE    M12X 20  8.8 5739 ZB
23 54001114 BUSHING SHEARING COMB FEEDER  
24 028.260 SEEGER RING AND NUT 38  7436 (PESANTE)
25 028.328 RING TYPE "PS" 50X40X1   DIN988
26 50002010 FRONT ROLL
27 021.103 SELF LOCKING NUT M 10  7474 ZB
28 50002099 CHAIN ASA 80 123 PITCHES + JOINT   
29 052.147 BUSHING 50X55X20 FRIMET TFP
30 50002060 SAFETY DEVICE
31 50002510 LEFT SUPPORT ROLL
32 021.112 SELF LOCKING NUT M 10  7473 ZB
33 023.302 WASHER GROWER A  M10-D.10,5 
34 020.100 SCREW TE    M10X 20  8.8 5739 ZB
35 54002278 PLATE TIGHTENING ZB    
36 54002272 TIGHTENING  ZB   
37 031.007 BELT Z 24  10X6 L= 610
38 50002054 SUPPORT
39 54001114 BUSHING SHEARING COMB FEEDER  
40 028.328 RING TYPE "PS" 50X40X1   DIN988  



 CORSA  120 – 150 Pag.8 

 



SPARE PARTS Cod. 283.016/00 Pag.9 

                                                                                  TRANSMISSION 150  
 

Pos. Code Q.ty Description Pos. Code Q.ty Description

1 50002030 PAINTED REAR ROLL 41 54002272 TIGHTENING
2 50002522 RIGHT SUPPORT REAR ROLL 42 031.007 BELT Z 24  10X6 L= 610
3 050.008 BEARING 6207-2RS 43 50002054 SUPPORT
4 028.258 SEEGER RING AND NUT 35  7436 (HEAVY) 44 020.150 SCREW TE    M12X 20  8.8 5739 ZB
5 023.302 WASHER GROWER A  M10-D.10,5 45  021.102 SELF LOCKING NUT M  8  7474 ZB
6 020.100 SCREW TE    M10X 20  8.8 5739 ZB 46 050.088 BEARING INA 208 NPPB (40X80X18)
7 028.260 SEEGER RING AND NUT 38  7436 (HEAVY) 47 028.328 RING TYPE "PS" 50X40X1   DIN988
8 50002532 RIGHT PINION FRONT ROLL 48 50002058 EXITE PINION
9 50002530 RIGHT SUPPORT ROLL 49 50002512 LEFT PINION FRONT ROLL

10 028.328 RING TYPE "PS" 50X40X1   DIN988 50 020.157 SCREW TE    M12X 55  8.8 5737 ZB
11 050.007 BEARING 6204-2RS 51 023.180 SPECIAL WASHER M12=12,5X30X4        ZB
12 54002243 TIGHTENING PINION 52 50002538 ROLLS CHAIN ISO 16B-1 43 P.+GIUNTO
13 50002080 TIGHTENING RIGHT TRANSMISSION      53 50002050 GEAR BOX- 2061
14 028.105 SEEGER RING AND NUT  20  7435/471 54 026.118 GRAIN CE 12.9 M10X20  5927
15 050.007 BEARING 6204-2RS 55 021.102 SELF LOCKING NUT M  8  7474 ZB
16 50002094 RETURNING PINION 56 54001114 BUSHING SHARING COMB FEEDER
17 056.300 TRACTION SPRING 5X34XLI.201  ZBD 57 54002392 PINION  Z=21 - Z=13   ZB
18 022.135 TIE-ROD AT EYE M10 L= 80 6058  ZB 58 052.135 SELF LUBRICATING BUSHING MBI CB85 352
19 028.105 SEEGER RING AND NUT  20  7435/471 59 54001108 SAFETY DEVICE COMB FEEDER
20 021.112 SELF LOCKING NUT M 10  7473 ZB 60 020.053 SCREW TE    M 8X 30  8.8 5739 ZB
21 050.007 BEARING 6204-2RS 61 028.260 SEEGER RING AND NUT 38  7436 (HEAVY)
22 50002095 WIRE LOCK BEARING 62 020.050 SCREW TE    M 8X 16  8.8 5739 Z
23 50002108 SLIDING BLOCK CHAIN HOLDER (WOODEN)  63 50002110 COUNTER CAP PTO SHAFT   
24 020.078 SCREW TE    M 8X 80  8.8 5737 ZB 64 50005010  PULLEY BELT  (AL)       
25 020.035 SCREW TE    M 8X 35  8.8 5737 ZB 65 50002524 TICHKNESS ZB
26 54001114 BUSHING SHEARING COMB FEEDER  66 050.016 BEARING 6208-2RS
27 028.260 SEEGER RING AND NUT 38  7436 (PESANTE) 67 50002540 ROLLS CHAIN ASA60 53 P. + JOINT
28 028.328 RING TYPE "PS" 50X40X1   DIN988
29 50002010 FRONT ROLL
30 021.103 SELF LOCKING NUT M 10  7474 ZB
31 50002098 CHAIN ASA 80 125 PASSI + GIUNTO  
32 052.147 SELF LOCKING BUSHING .50X55X20 FRIMET TFP
33 50002060 SAFETY DEVICE
34 50002510 LEFT SUPPORT ROLL
35 50001414 LOWER PLATE SLIDING
36 50002520 LEFT PINION REAR ROLL
37 50001410 SLIDING CYLINDER (NYLON 66)
38 020.104 SCREW TE    M10X 40  8.8 5739 ZB
39 50001412 UPPER PLATE SLIDING
40 54002278 PLATE PULLING TIGHTENING    



 CORSA  120 – 150 Pag.10 
 

 



SPARE PARTS Cod. 283.016/00 Pag.11 

                                                              CHAIN TRANSMISSION 
  

Pos. Code Q.ty Description Pos. Code Q.ty Description
1 028.112  SEEGER RING AND NUT 35  7435/471 41 54002278 PLATE TIGHTENING
2 050.050 BEARING RC 07 2RS(LR 207RHB) 42 50002072 BEAT RING ZB
3 50002306  CHAIN BAR D.35 L=1355  43 54002272 TIGHTENING
4 021.102 SELF LOCKING NUT M  8  7474 ZB 44 54002243 TIGHTENING PINION
5 50002216 PINION FIX POINT 45 023.180 SPECIAL WASHER M12=12,5X30X4        ZB
6 50002280 SUPPORT ZB 46 020.150 SCREW TE    M12X 20  8.8 5739 ZB
7 028.263 SEEGER RING AND NUT 45  7436 (PESANTE) 47 028.260 SEEGER RING AND NUT 38  7436 (PESANTE)
8 050.003 BEARING 6007-2RS 48 034.256 CHAIN P50.8X19.05 D.RULLO 136 PITCHES+JOINT 
9 028.029 SEEGER RING I D. 85  7437/472 48 034.252  CHAIN P50,8X19,05 D.RULLO 164 PITCHES+JOINT 

10 027.503 SPLINE 14X 9X56   6604/A 49 020.102 SCREW TE    M10X 30  8.8 5739 ZB
11 50003014 PIN  ZB 50 50002062 PINION
12 50002317 CHAIN PROTECTION 51 50002220 SPACER
13 062.626 GASKETS KIT FOR CYLINDER 50003010  52 50002214 SHAFT FIX POINT
14 50002050  GEAR BOX 53 50002224 PINION Z=30  VER
15 032.019 PTO SHAFT WITH SAFETY BOLTS 54 52000269 SPRING DOOR D.36X7X140  ZB
15 032.023 BIG ANGLE PTO SHAFT 55 50002274 THREADED BAR  M20  ZB
16 024.233 SPLIT PIN 4  X 20 ZB 1336 56 020.058 SCREW TE    M 8X 60  8.8 5737 ZB
17 020.150 SCREW TE    M12X 20  8.8 5739 ZB 57 50002252 MOBILE POINT      VER
18 023.040 FLAT WASHER M12=13  X24X2,5 6592 ZB 58 50002264 PINION MOBILE POINT
19 50003012 STIRRUP CYLINDER 59 021.009 NUT E 6S M 20  5588 ZB
20 020.547 SCREW TCEI  M10X 50  8.8 5931 ZB 60 50002268 DRIVING MOBILE POINT
21 50002064 RIGHT TRANSMISSION CLUTCH 61 024.410 ELECTRIC PLUG SPIRAL D. 6X45 6875 NE
22 050.009  BEARING 6305-2RS 62 50002100  CHAIN ASA 80 79 PITCHES + JOINT (150)
23 50003026 FULCRUM SHAFT WASHER 62 50002101  CHAIN ASA 80 75 PITCHES + JOINT (120)  
24 020.501 SCREW TCEI  M 6X 20  8.8 5931 ZB 63 021.275 SLEF LOCKING METAL RING M40X1,5 GUP 
25 50002068 EXTENSION SHAFT 64 021.020 NUT E 6S M 20  5589 ZB
26 021.103 SELF LOCKING NUT M 10  7474 ZB 65 021.102 SELF LOCKING NUT M  8  7474 ZB
27 50002052 SUPPORT ZB 66 050.017 BEARING 6209-2RS
28 050.088  BEARING INA 208 NPPB (40X80X18) 67 050.005 BEARING 6012-2RS
29 50002096 SPACER 40X51X12 ZB 68 50002218 CATCH RING DI=41 DE=49  ZB
30 023.110  FLAT WASHER 36X45X2 ZN 69 020.157 SCREW TE    M12X 55  8.8 5737 ZB
31 50002232 RIGHT SCRAPER 70 020.600 SCREW TTQST M 8X 20  4.6 5731 ZB
32 020.602 SCREW TTQST M 8X 30  4.6 5731 ZB 71 050.007  BEARING 6204-2RS
33 50002202 FIX POINT       VIR
34 50002230 LEFT SCRAPER
35 50003038 PIN  ZB
36 50003010 CYLINDER CLUTCH
37 50003016 RELEASE FORK  ZB      +
38 50002070 SPRING CLUTCH ZBD
39 50002066 LEFT TRANSMISSION CLUTCH
40 050.032 BEARING 6200 2RS  



 CORSA  120 – 150 Pag.12 

 



SPARE PARTS Cod. 283.016/00 Pag.13 

                                                                          LOWER BOX 120 
 

Pos. Code Q.ty Description Pos. Code Q.ty Description

1 50001092 RIGHT CONVEYOR BLADE 39  021.104  SELF LOCKING NUT M 12  7474 ZB
2 021.238 WHEEL NUT M18X1,5  UNI 3740  ZB 40 022.320 TIGHTENING EYE M12X210 
3 040.006 RUBBER WHEEL 10.0/75-15.3 6F 41  54001228  PICK-UP SPRING  ZB 
3 040.012 WHEEL FULDA 11.5/80-15.3 10PR 6 HOLES 42 021.104   SELF LOCKING NUT M 12  7474 ZB
4 50001670 COMP.S. NARROW RAKE 43 50001584 CHAIN 6 LINKS  
5 50001696 LINKAGE RIGHT NARROW RAKE 44 54001020 PAINTED CONNECTING ROD
6 021.106  SELF LOCKING NUT M 16  7474 ZB 45  028.315  RING TYPE "PS" 35X45X1,5 DIN988
7 023.045 FLAT WASHER M16=17  X30X3   6592 46 54001258 SHAFT CONNECTING ROD COMB FEEDER
8 026.300  GRAIN CE 14.9 M24X60 5925 47 54001246 SCREW CONNECTING ROD ZB
9 021.011  NUT E 6S M 24  5588 ZB 48 54001022 SPLINED CONNECTING ROD FORK  ZB
10 50001716 U-BOLT ZB 49 020.147   SCREW TE    M12X 40  8.8 5737 ZB
11 50001720 LEFT AXLE 50 50004304 CARTER RIGHT FRAME  12/15  
11 50001710 RIGHT AXLE 51 021.005   NUT E 6S M 12  5588 ZB
12 028.160 SEEGER RING AND NUT 90  7435/471 52 50001518 HINGE PICK-UP
13  50001519 RIGHT HINGE PICK-UP 53 028.160 SEEGER RING AND NUT 90  7435/471
14 020.470 SCREW TE    M12X 40 10.9 5712 DACROMET 54 028.022  SEEGER RING D. 72  7437/472
15 54001246 CONNECTING ROD SCREW ZB 55 021.102  SELF LOCKING NUT M  8  7474 ZB
16 54001014 SHAFT AXLE COMB FEEDER 56 54001114 SHARING BUSHING COMB FEEDER
17 54001009 CONNECTING ROD FORK ZB 57 54002392 PINION  Z=21 - Z=13
18 54001008 PROTECTION COMB FEEDER 58 052.135  SELF LUBRICATIONG BUSHING MBI CB85 3520
19 050.008  BEARING 6207-2RS 59 54001108 SAFETY DEVICE COMB FEEDER
20 54001091 COMB FEEDER SHAFT 60  020.053  SCREW TE    M 8X 30  8.8 5739 ZB
21 062.632 GASKETS KIT FOR CYLINDER 54006103 61 028.111  SEEGER RING AND NUT  32  7435/471
22 54001000 COMB FEEDER FORK 62 50002538 ROLLS CHAIN ISO 16B-1 43 PITCHES + JOINT
23 028.236 SEEGER RING AND NUT 16  7436 (PESANTE) 63 50004320 CARTER LEFT FRAME 120 
24 50001090 BLADE LEFT CONVEYOR  64 50001940 NARROW PICK-UP (1,7) 
25  54006103 CYLINDER PICK-UP 65  50004350 PICK-UP CARTER 
26  050.087  BEARING INA 207 NPPB (35X72X17) 66  050.104  BEARING 6205-2RS1
27 50001630 LOWER BOX 150          + 67  021.103  SELF LOCKING NUT M 10  7474 ZB
28 021.104  SELF LOCKING NUT M 12  7474 ZB
29 54003130 PIN
30 020.151 SCREW TE    M12X 25  8.8 5739
31 021.103 SELF LOCKING NUT M 10  7474 ZB
32  021.104  SELF LOCKING NUT M 12  7474 ZB
33 020.101 SCREW TE    M10X 25  8.8 5739
34 50001697 LINKAGE LEFT NARROW RAKE
35 54001220 PIN FORK
36  028.005  SEEGER RING I D. 47  7437/472
37  050.007  BEARING 6204-2RS
38  021.105  SELF LOCKING NUT M 14  7474 ZB  



 CORSA  120 – 150 Pag.14 

 



SPARE PARTS Cod. 283.016/00 Pag.15 

                                                                   LOWER BOX 150 
 

Pos. Code Q.ty Description Pos. Code Q.ty Description

1 54001091 COMB FEEDER SHAFT 39 050.007  BEARING 6204-2RS
2 021.240 WHEEL NUT M18X1,5 40 021.105  SELF LOCKING NUT M 14  7474 ZB
3 040.006 RUBBER WHEEL 10.0/75-15.3 6F 41 50001708 LEFT LINKAGE RAKE
3 040.012 WHEEL FULDA 11.5/80-15.3 10PR 6 HOLES 42 028.160 SEEGER RING AND NUT 90  7435/471
4 020.151  SCREW TE    M12X 25  8.8 5739 43 50001518 HINGE PICK-UP 
5 023.025 FLAT WASHER M12=14  X36X3   6593 44 54001020 CONNECTING ROD                         VER
6 50001694 PIN RAKE 45 021.104  SELF LOCKING NUT M 12  7474 ZB
7 50001706 RIGHT LINKAGE RAKE 46 022.320 TIGHTENING EYE M12X210 
8 50001700 LOCK RAKE  ZB 47 54001228  SPRING PICK-UP  ZB 
9 50001709 CHAIN 20 LINKS 6,5X15X1,5 48 50001584 CHAIN 6 LINKAGE  
10 026.300  GRAIN CE 14.9 M24X60 5925 49 023.010 WASHER M6 6593
11 021.106  SELF LOCKING NUT M 16  7474 ZB 50 54001258 SAHFT CONENCTING ROD COMB FEEDER
12 023.045 FLAT WASHER M16=17  X30X3   6592 51 028.315  RING TYPE "PS" 35X45X1,5 DIN988
13 50001716 U-BOLT ZB 52 54001022 GROOVED CONNECTING ROD FORK  ZB
14 50004304 RIGHT CARTER FRAME 12/15  53 54001000 COMB FEEDER FORK
15 50001720 LEFT AXLE 54 50001920 MEDIUM PICK-UP (2,0)
15 50001710 RIGHT AXLE 55 022.202 CRICKET AT U D.10 UNI 3740/6 
16 028.160 SEEGER RING AND NUT 90  7435/471 56 021.103 SELF LOCKING NUT M 10  7474 ZB
17 50001519 RIGHT HINGE PICK-UP 57 050.008  BEARING 6207-2RS
18 020.470 SCREW TE    M12X 40 10.9 5712 DACROMET 58 028.022  SEEGER RING I D. 72  7437/472
19 54001246 CONNECTING ROD SCREW ZB 59 021.102  SELF LOCKING NUT  M  8  7474 ZB
20 54001014 AXLE SHAFT COMB FEEDER 60 54001114 SHARING BUSHING COMB FEEDER
21 54001009 CONENCTING ROD FORK ZB 61 54002392 PINION Z=21 - Z=13
22 54001008 PROTECTION COMB FEEDER 62 052.135  SELF LUBRICATING BUSHING MBI CB85 3520
23 050.104  BEARING 6205-2RS1 63 54001108 SAFETY DEVICE COMB FEEDER
24 020.012  SCREW TE    M 6X 20  8.8 5739 64 020.053  SCREW TE    M 8X 30  8.8 5739 ZB
25 54006103 CYLINDER PICK-UP 65 028.111  SEEGER RING AND NUT 32  7435/471
26 50004100 CARTER RIGHT PICK-UP   66 50002538 CHAIN AT ROLLS ISO 16B-1 43 P.+GIUNTO
27 023.020        FLAT WASHER M 8= 8,4X16X1,6 6592 67 50004314 CARTER LEFT FRAME 150
28 020.028       SCREW TE    M 8X 12  8.8 5739 ZB 68 54004262 CARTER FRONT FULCRUM
29 50001680 MEDIUM RAKE 69 50004110 CARTER LEFT PICK-UP   
30 024.016  PLUG AT CLUTCH D. 4,5
31 050.087  BEARING INA 207 NPPB (35X72X17)
32 50001630 LOWER BOX 150 
33 021.104  SELF LOCKING NUT M 12  7474 ZB
34 021.011  NUT E 6S M 24  5588 ZB
35 54003130 PIN
36 028.236 SEEGER RING AND NUT 16  7436 (HEAVY)
37 54001220 FORK PIN
38 028.005  SEEGER RING I D. 47  7437/472  



 CORSA  120 – 150 Pag.16 

 



SPARE PARTS Cod. 283.016/00 Pag.17 

                                  PICK – UP 1,7-2,0 
 

 

Pos. Code Q.ty Description

1 021.104      SLEF LOCKING NUT M 12  7474 ZB 
2 50002102        CHAIN ASA 60  35 PITCHES + JOINT (PICK-UP 2.0)
2 50002536      ROLLS CHAIN ASA60 71 PITCHES+JOINT+F.M (PICK-UP 1,7)
3 028.160        SEEGER RING AND NUT 90  7435/471
4 021.005 NUT E 6S M 12  5588 ZB
5 020.103 SCREW TE    M10X 35  8.8 5739 ZB 
6 020.243      SCREW TE    M14X 50  8.8 5739 ZB   
8 022.202       GRILL AD U D.10 UNI 3740/6  ZB  
9 54001228 SPRING PICK-UP

10 50001506 LEFT SUPPORT WHEEL
11 022.320      TIGHTENING EYE M12X210 DX Z
12 50001410 SLIDING CYLINDER (NYLON 66)
13 50001412 PLATE UPPER SLIDING  ZB         
14 50001528 LINKAGE CYLINDER RIGHT PCIK-UP
15 50001414 PLATE LOWER SLIDING  ZB         
16 50001518 HINGE PICK-UP          
17 021.104      SELF LOCKING NUT M 12  7474 ZB 
18 020.470        SCREW TE    M12X 40 10.9 5712 DACROMET
20 50001519 RIGHT HINGE PICK-UP     
21 028.160        SEEGER RING AND NUT  90  7435/471
22 021.112      SELF LOCKING NUT M 10  7473 ZB  
23 50001536 LINKAGE PLATE
24 020.105          SCREW TE    M10X 45  8.8 5737 ZB 
25 50001516 PROTECTION
26 021.105      SELF LOCKING NUT M 14  7474 ZB   
27 023.610       FLAT WASHER M14=15  X40X5  D6340 
28 50001508 SUPPORT RIGHT WHEEL
29 020.243      SCREW TE    M14X 50  8.8 5739 ZB 
30 050.002 BEARING 6006-2RS
31 50001514 WHEEL PICK-UP  
32 028.324    RING TYPE  "PS" 30X42X2   DIN988  
33 028.255 SEEGER RING AND NUT 30  7436 (HEAVY)  

 



 CORSA  120 – 150 Pag.18 

 



SPARE PARTS Cod. 283.016/00 Pag.19 

TWINE BINDING GROUP  
 

Pos. Code Q.ty Description Pos. Code Q.ty Description Pos. Code Q.ty Description

1 50005060 RIGHT BLADE 41 50005226 PULLEY 81 027.750 WASHER AT DISC  3X6,5   6606
2 021.104 SELF LOCKING NUT M 12  7474 ZB 42 50005170            DEVIATOR TWINE ZB 82 076.455 GEAR BOX ENGINE "AMER"12V/130W
3 50005077 PIPE END STROKE TWINE  ZB 43 021.004 NUT E 6S M 10  5588 ZB 83 52000728      HAND-WHEEL M6 
4 020.162 SCREW TE    M12X 90  8.8 5737 ZB 44 50005054 SPACER 84 50005100 SPACER
5 50005076 COVER CLOSING BINDING       45 021.102 SELF LOCKING NUT M  8  7474 ZB 85 50005094 FREE WHEEL
6 023.010 FLAT WASHER M 6= 6,3X12X1,6 6592 46 020.678 VITE TSPEI M 8X 16 10.9 5933 ZB 86 50005110 SHAFT ENGINE
7 50005030 LEFT DRIVING 47 50005115     BINDING DEVICE 87 024.356 ELASTIC PLUG D. 6X35 6873 NE
8 50005054 SPACER ZB 48 021.005 NUT E 6S M 12  5588 ZB 88 024.344 ELASTIC PLUG D. 6X30 6873 NE
9 50005040 SPRING ZB 49 50005092 BUSHING 89 50005174 SUPPORT BRAKE TWINE

10 50005032 RIGHT DRIVING  ZB 50 024.344 ELASTIC PLUG D. 6X30 6873 NE 90 50005178 SPRING
11 020.013 SCREW TE    M 6X 25  8.8 5739 ZB 51 50005090 JOINT ZB 91 025.400 COLLAR RUBBER GRIP PIPE D.18
12 50005050 HOOK  ZB 52 54005180 BUSHING DRIVING TWINE  ZB 92 50005176 BRAKE TWINE
13 020.051 SCREW TE    M 8X 20  8.8 5739 ZB 53 50005124 PULLEY 93 021.505  NUT AND FLANGE KNURLED M 6 D.6923 
14 50005028 DRIVEN PINION ZB 54 028.510 LOCK RING.X AL. S/CAVA G D.18X1,7 94 020.014 SCREW TE    M 6X 30  8.8 5739 
15 50005068 BINDING SUPPORT 55  024.346     ELASTIC PLUG D. 6X50 6873 NE 
16 050.001 BEARING 6004-2RS 56 50005112 DRIVEN SHAFT  ZB
17 50005024 SUPPORT 57 020.105 SCREW TE    M10X 45  8.8 5737 ZB
18 028.001 SEEGER RING I D. 42  7437/472 58 50005302 ROPE SETTING BINDING 
19 028.105 SEEGER RING AND NUT 20  7435/471 59 020.050 SCREW TE    M 8X 16  8.8 5739 ZB
20 020.961  SCREW TE    M 6X 16  8.8 6921 60 50005062 DRIVING PLATE ZB
21 50005058 LEFT BLADE  61 028.101 SEEGER RING AND NUT 14  7435/471
22 028.094 SEEGER RING AND NUT  5  7435/471 62  024.321       ELASTIC PLUG D. 5X24 6873 NE 
23 50005066 PAWL 63 021.056 NUT E 6S M 14  5589 ZN
24 50005080 HEXAGON END RUN ZB 64 50005108 LEFT PRESS TWINE LEVER        
25 024.342 ELASTIC PLUG D. 6X16 6873 NE 65 50005104 TWINE ROLL
26 50005042 DRIVING TWINE ZB 66 50005122 RIGHT PRESS TWINE LEVER       
27 50005048 SLIDING (NYLON 66) 67 028.010 SEEGER RING I D. 55
28 020.011 SCREW TE    M 6X 16  8.8 5739 ZB 68 050.002 BEARING 6006-2RS
29 021.101 SELF LOCKING NUT M  6  7474 ZB 69 056.100 TRACTION SPRING (2X15X75)  ZB
30 50005022 TOOTHED SHAFT  ZB 70 022.310 TIGHTENING EYE M8X60 DX ZB
31 027.104 GROOVE AND TONGUE JOINT  6X 6X 35  6604/A 71 020.736 SCREW TTQST M 6X 50  4.6 5731 ZB
32 020.050 SCREW TE    M 8X 16  8.8 5739 ZB 72 50005096 PIN FREE WHEEL
33 50005064 CHAIN 5/8"X 3/8"S.142 CLOSED LINKAGES  73 024.342 ELASTIC PLUG D. 6X16 6873 NE
34 027.099 GROOVE AND TONGUE JOINT 6X 6X 10  6604/A 74 50005098 TWINE ROLL ZB
35 028.302 RING TYPE "PS" 20X28X1   DIN988 75 028.022 SEEGER RING I D. 72  7437/472
36 033.211 CROWN M=2.5 Z=60  ZB 76 033.300 FREE WHEEL Z=16  1/2X1/8
37 50005020 PULLEY 77 024.344 ELASTIC PLUG D. 6X30 6873 NE
38 50005026 PINION ENGINE  ZB 78 50005088 HANDLE ZB
39 50005126 LEVER SETTING BINDING  79 019.192  SCREW TE    M 5X 16  8.8 5739 
40 10001912 SPRING 80 50005082 ENGINE SUPPORT ZB

 



 CORSA  120 – 150 Pag.20 

 



SPARE PARTS Cod. 283.016/00 Pag.21 

NET BINDING GROUP 
Pos. Code Q.ty Description Pos. Code Q.ty Description Pos. Code Q.ty Description

1 50005894 PULLEY 40 020.050 SCREW TE    M 8X 16  8.8 5739 ZB 80 50005620 SUPPORT THRUST ROLL  ZB
2 022.310 TOWING LINK M8X60 DX ZB 41 50005663 FULCRUM TIGHTENING SPRING NET  ZB 81 020.151 SCREW TE    M12X 25  8.8 5739 ZB
3 056.001 TRACTION SPRING (1,2X10X47) 42 055.114 COMPRESSION SPRING  ZBD 82 50005616 ROLL SUPPORT  ZB
4 89003015 LABEL PASSAGE NET 43 50005590 FULCRUM CAM  ZB            83 019.192 SCREW TE    M 5X 16  8.8 5739 
5 50005826     ROUND SETTING NET 44 50005585 OSCILLATING HARM  ZB  84  023.040       FLAT WASHER M12=13  X24X2,5 
6 50005828       PIPE SETTING NET 45 020.012 SCREW TE    M 6X 20  8.8 5739 85 021.102 SELF LOCKING NUT M  8  7474 ZB
7 028.250 SEEGER RING AND NUT 25  7436 (HEAVY) 46 50005879 PULLEY 86 021.003 NUT E 6S M  8  5588 ZB
8 020.105 SCREW TE    M10X 45  8.8 5737 ZB 47 028.005 SEEGER RING I D. 47  7437/472 87 020.053 SCREW TE    M 8X 30  8.8 5739 ZB
9  021.103 SELF LOCKING NUT M 10  7474 ZB 48 020.051 SCREW TE    M 8X 20  8.8 5739 88 50005652 LEFT HOOKING BRAKE NET  ZB           

10 050.040 BEARING FREE WHEEL CSK.P  17X40X12 49 056.050 TRACTION SPRING (1,5X15X73) ZB 89 50005563 BOARD BEAT BLADE (NYLON 6,6)  
11 028.102 SEEGER RING E D. 17  7435/471 50 021.004 NUT E 6S M 10  5588 ZB 90 50005557 BEAT BLADE  ZB 
12 050.039 BEARING FREE WHEEL CSK.P  20X47X14 51 50005575 LEVER CUTTING NET 91 50005559 SWITCHING NET                   
13 50005607 HOOK 52 020.012       SCREW TE    M 6X 20  8.8 5739 ZB 92 020.691 SCREW TCEI M8X40 UNI 5931 (IN POLIAMMI
14 028.100 SEEGER RING E D. 15  7435/471 53 021.103 SELF LOCKING NUT M 10  7474 ZB 93 50005693 NET BRAKE           
15 028.105 SEEGER RING E D. 20  7435/471 54 50005866 STIRRUP FULCRUM AXLE NET 94 50005876 DISC FOR CONTAINING PIPE  ZB          
16 027.102 GROOVE AND TONGUE JOINT  6X 6X 30  6604/A 55 028.237 SEEGER RING E D. 18  7436 (HEAVY) 95 50005870 SUPPORT AXLE NET  ZB               
17 50005598 CAM ZB 56  023.030 FLAT WASHER M10=10,5X20X2   6592 96 020.052 SCREW TE    M 8X 25  8.8 5739 ZB
18 024.344 ELASTIC PLUG D. 6X30 6873 NE 57 020.101 SCREW TE    M10X 25  8.8 5739 ZB 97 50005534 PLATE FIXING BLADE  ZB            
19 024.344 ELASTIC PLUG D. 6X30 6873 NE 58 50005892 PULLEY 98 50005533 NET BLADE
20 020.106 SCREW TE    M10X 50  8.8 5737 ZB 59 028.112 SEEGER RING E D. 35  7435/471 99 50005523 GUILLOTINE
21 50005511 THRUST ROLL  ZB 60 020.058        SCREW TE    M 8X 60  8.8 5737 ZB 100 052.418 BUSHING  252835-11,5 
22 027.214 GROOVE AND TONGUE JOINT  8X 7X 16  6604/A 61 028.450 ELASTIC RING DI.25   7433-A-10 101 50005897 SPACER
23 027.097 GROOVE AND TONGUE JOINT  6X 6X 14  6604/A 62 020.552 SCREW TCEI  M12X 30  8.8 5931 ZB 102 50005611 HAIRSPRING ROLL VER
24 027.005 GROOVE AND TONGUE JOINT  5X 5X 10  6604/A 63 051.020 BEARING WITH FLANGE UBPFL204 103 50005550 PULLING BUSHING  VER
25 50005570      REARMEMENT PIN ZB 64 023.005 FLAT WASHER M 6= 6,6X18X2 104 50005503 RUBBER ROLL          
26 53005010 REARMEMENT CABLE L=705 65 50005531      ADJUSTMENT TIGHTENING 105 027.750 SPLINE AT DISC  3X6,5   6606
26 53005012 REARMEMENT CABLE L=860 66 020.515 SCREW TCEI  M 6X 60 12.9 5931 ZB 106 076.455 ENGINE GEAR BOX "AMER"12V/130W 
27 021.004 NUT E 6S M 10  5588 ZB 67 021.101 SELF LOCKING NUT M  6  7474 ZB 107 50005542 BASE BINDING ENGINE ZB           +
28 50005576 STIRRUP ZB                           +++ 68 50005130 PIN END STROKE ZB 108 50005088 HANDLE ZB
29 50005302 ROPE SETTING BINDING 69 020.098 SCREW TE    M10X 16  8.8 5739 ZB 109 024.281 ELASTIC PLUG D. 3,5X50 6873 NE
30 022.137 TIE-ROD AT EYE M10 L=130 6058  ZB 70 50005884 LEVER MECHANIC NET BINDING  110 54005636 AXLE NET               
31 056.300 TRACTION SPRING 5X34X150  ZBD 71 50005665 PIN BAR BRAKE NET  ZB 111 028.112 SEEGER RING E D. 35  7435/471
32 50005582 THICKNESS WASHER CAM    72 50005671 BAR BRAKE NET                  112 50005653 RIGHT LINKAGE BRAKE NET  ZB           
33 050.085 BEARING INA 205 NPPB (25X52X15) 73 028.100 SEEGER RING E D. 15  7435/471 113 050.007 BEARING 6204-2RS 
34 051.101 BEARING WITH SHEET FLANGE PFL205 74 020.101 SCREW TE    M10X 25  8.8 5739 ZB 114 50005580 RAFTER CAM WASHER  ZB            
35  051.051 FLANGE SUPPORT PFL205 75 023.030 FLAT WASHER M10=10,5X20X2 115 050.007 BEARING 6204-2RS
36 050.039 BEARING FREE WHEEL CSK.P  20X47X14 76 021.102 SELF LOCKING NUT M  8  7474 ZB 116 056.200 TRACTION SPRING 3X17X40 ZINCATA
37 031.020 BELT TYPE  Z 34 1/4" (10X6) L=870 77 020.600 SCREW TTQST M 8X 20  4.6 5731 117 022.210 SNAP-HOOK D 7X70
38 50005695 SPRING BRAKE NET  ZB 78 029.590 RIVET AT TEAR UNI9200-A-5-20 118 023.028 FLAT WASHER M10=11  X40X2,5 
39 023.019 FLAT WASHER M 8= 9  X32X2,5 6593 79 50005566 SUPPORT NET BLADE  119 095.057 LOCK NYLON ROPE                    ***

 



 CORSA  120 – 150 Pag.22 
 

 



SPARE PARTS Cod. 283.016/00 Pag.23 

                   GROUP OF PICK-UP 1,7 
 

Pos. Code Q.ty Description

1 08500222 EXTENSION BAND
2 08500221 EXTENSION BAND
3 08500219 DRIVING BAND
4 021.114 SELF LOCKING NUT M  8  7473 ZB
5 500.011 BLIND SUPPORT PICK-UP ROLL
6 028.110 SEEGER RING E D. 30  7435/471
7 050.103 BEARING 30X62X13 6206-2RS1
8 028.112 SEEGER RING E D. 35  7435/471
9 028.336 RING TYPE  "PS" 28X40X1,5 DIN988

10 021.114 SELF LOCKING NUT M  8  7473 ZB
11 500.091 PLATE "U" dw.88.107/1
12 500.090 SPRING "U25R D.5.5" SP CL "C"
13 023.017 FLAT WASHER M 8= 9  X24X2   6593 ZB
14 020.056 SCREW TE    M 8X 45  8.8 5737 ZB
15 024.241 SPLIT PIN D. 5  X 50 ZB 1336
16 500.058 PIPE SPRING HOLDER L=1302
17 020.961 SCREW TE    M 6X 16  8.8 6921 ZB
18 08500404  RIGHT SIDE "N25AR/187M"
19 08500406 TRANSMISSION SHAFT PICK-UP 1,7
20 020.100 SCREW TE    M10X 20  8.8 5739 ZB
21 50001362 CROWN PICK-UP Z=34
22 50001080 FRAME PICK-UP 1,7
23 50002536 ROLLS CHAIN ASA60 71 P. +GIUNTO+F.M.
24 020.636 SCREW TSPEI M12X 40 10.9 5933 ZB
25 021.030 NUT E 6S M 12  5589 ZB
26 500.009 COMPLETE WASHER       (PICK-UP ROLL)
27 500.008 NYLON BUSHING (PICK-UP ROLL)
28 500.012 PIERCED SUPPORT  PICK-UP ROLL
29 500.078 PLATE (PICK-UP 2001)
30 021.104 SELF LOCKING NUT M 12  7474 ZB
31 085004045 LEFT SIDE "N25AR/187M"
32 022.012 GREASER M10X1     UNI 7663A 45° 
33 500.077 SPRING (PICK-UP 2001)  



 CORSA  120 – 150 Pag.24 

 



SPARE PARTS Cod. 283.016/00 Pag.25 

GROUP OF PICK-UP  2,0 
 

Pos. Code Q.ty Description Pos. Code Q.ty Description Pos. Code Q.ty Description

1 028.253 SEEGER RING AND NUT 29  7436 (PESANTE) 41 500.078 PLATE (PICK-UP 2001) 81 028.112 SEEGER RING AND NUT 35  7435/471
2 028.322 RING TYPE "PS" 30X42X1   DIN988 42 500.090 SPRING "U25R D.5.5" SP CL "C" 82 08500217 LOWER PLATE TIGHTENING CHAIN
3 028.257 SEEGER RING AND NUT 34  7436 (PESANTE) 43 020.100 SCREW TE    M10X 20  8.8 5739 ZB 83 08500216 TIGHTENING CHAIN
4 08500211 CHAIN ISO 56 PITCHES 44 08501054 PIPE  HOLDER SPRING 84 08500218 SUPPORT PLATE TIGHTENING CHAIN
5 08500210 GEAR Z=34 3/4" ISO 45 08500204 TRANSMISSION SHAFT 85 023.030 FLAT WASHER M10=10,5X20X2   
6 08500215 SPACER RIGHT CONTROL 35X12 46 08501005 NYLON BUSHING "PR" 86 020.103 SCREW TE    M10X 35  8.8 5739 ZB
7 028.253 SEEGER RING AND NUT 29  7436 (PESANTE) 47 020.100 SCREW TE    M10X 20  8.8 5739 ZB 87 08500205 ADJUSTABLE CAM  XD35
8 08500223 SUPPORT TRANSMISSION SHAFT 48 08500212 CHAIN ISO 64 PITCHES 88 023.017 FLAT WASHER M 8= 9  X24X2   
9 050.008 BEARING 6207-2RS 49 020.056 SCREW TE    M 8X 45  8.8 5737 ZB 89 021.114 SELF LOCKING NUT M  8  7473 ZB

10 028.112 SEEGER RING AND NUT 35  7435/471 50 08500221 EXTENSION BAND 90 08500209 GREASER Z=15 3/4" ISO
11 08500222 EXTENSION BAND 51 020.600 SCREW TTQST M 8X 20  4.6 5731 ZB 91 050.103 BEARING 30X62X13 6206-2RS1
12 020.961 SCREW TE    M 6X 16  8.8 6921 ZB 52 023.017 FLAT WASHER M 8= 9  X24X2   92 08500213 SETTING SHAFT
13 08500220 DRIVING BAND SP SV 729 53 021.114 SELF LOCKING NUT M  8  7473 ZB 93 050.103 BEARING 30X62X13 6206-2RS1
14 020.100 SCREW TE    M10X 20  8.8 5739 ZB 54 021.030 NUT E 6S M 12  5589 ZB 94 08500226 WASHER GROWER D 10.2 UNI 1751
15 08500219 DRIVING BAND SV 729 55 08501055 SMALL WHEEL LR5201 NPPU 95 020.101 SCREW TE    M10X 25  8.8 5739 ZB
16 021.103 SELF LOCKING NUT M 10  7474 ZB 56 021.113 SELF LOCKING NUT M 12  7473 ZB 96 08500223 SUPPORT TRANSMISSION SHAFT
17 023.302 WASHER GROWER A  M10-D.10,5 57 08500222 EXTENSION BAND SP
18 020.100 SCREW TE    M10X 20  8.8 5739 ZB 58 08500220 DRIVING BAND SP SV 729
19 08500203 RIGHT SIDE 59 08501005 NYLON BUSHING "PR"
20 024.241 SPLIT PIN D. 5  X 50 ZB 1336 60 08501005 NYLON BUSHING "PR"
21 028.336 RING TYPE "PS" 28X40X1,5 DIN988 61 028.336 RING TYPE "PS" 28X40X1,5 DIN988
22 021.114 SELF LOCKING NUT M  8  7473 ZB 62 08500208 RIGHT AUGER
23 500.091 PLATE "U" DW.88.107/1 63 50103 BEARING 30X62X13 6206-2RS1
24 500.090 SPRING "U25R D.5.5" SP CL "C" 64 08500209 GREASER Z=15 3/4" ISO
25 023.017 FLAT WASHER M 8= 9  X24X2   65 050.008 BEARING 6207-2RS 
26 020.056 SCREW TE    M 8X 45  8.8 5737 ZB 66 028.253 SEEGER RING AND NUT 29  7436 (PESANTE)
27 8500209 GREASER Z=15 3/4" ISO 67 08500201 FRAME
28 020.103 SCREW TE    M10X 35  8.8 5739 ZB 68 020.100 SCREW TE    M10X 20  8.8 5739 ZB
29 023.027 FLAT WASHER M10=11  X30X2,5 69 08501005 NYLON BUSHING "PR"
30 08500218 PLATE SUPPORT TIGHTENING CHAIN 70 08500206 SCRAPER
31 08500216 TIGHTENING CHAIN 71 021.103 SELF LOCKING NUT M 10  7474 ZB
32 08500217 LOWER PLATE TIGHTENING CHAIN 72 08500202 LEFT SIDE
33 050.103 BEARING 30X62X13 6206-2RS1 73 020.605 SCREW TTQST M10X 30  4.6 5731 ZB
34 08501005 NYLON BUSHING "PR" 74 050.103 BEARING 30X62X13 6206-2RS1
35 08500207 LEFT AUGER 75 028.112 SEEGER RING AND NUT 35
36 050.103 BEARING 30X62X13 6206-2RS1 76 022.012 GREASER M10X1  UNI 7663A 45°  
37 028.257 SEEGER RING AND NUT 34  7436 (PESANTE) 77 028.253 SEEGER RING AND NUT 29  7436 (PESANTE)
38 021.114 SELF LOCKING NUT M  8  7473 ZB 78 08500210 GREASER Z=34 3/4" ISO
39 023.042 FLAT WASHER M 8= 8,5X24X2   79 08500201 FRAME
40 028.253 SEEGER RING AND NUT 29  7436 (PESANTE) 80 08500214 SPACER LEFT CONTROL 35X8



 CORSA  120 – 150 Pag.26 

 



SPARE PARTS Cod. 283.016/00 Pag.27 

                  HYDRAULIC INSTALLATION 
 

Pos. Code Q.ty Description

1 50003632 PIPEFLEX DIN 20022 1SN 3/16 L=2250
2 50003628 PIPEFLEX 3/16 R1AT L=370 FD 1/4+F90 1/8
3 060.203 NIPPLE 1/8"
4 060.407 COPPER WASHER 1/8"
5 095.023 PLUG FAST SETTING M.-FEM.1/2"ROSSO
6 060.380 SETTING RAP.MASC.1/2" ZN ART.A060MG08DIN
7 060.402 COPPER WASHER 1/2" 21,5X27X1,5
8 060.251 RIDUCTION NIPPLES 1/2"-3/8" ZN
9 060.401 COPPER WASHER 3/8"   17X23X1,5

10 061.019 LOCK VALVE   D.2,5 ZB
11 060.250 REDUCTION NIPPLES  3/8"-1/4" ZN
12 50003622 PIPE FLEX 1/4 R1AT L=2200 FD 1/4+FD 1/4
13 060.504 SOCKET AT 4 WAYS WITH CONNECTION M1/4
14 50003624 PIPE FLEX 3/16 R1AT L=2000 FD 1/4+FD 1/4
15 060.199 NIPPLE 1/4"
16 060.400 COPPER WASHER 1/4" 13,5X19X1,5
17 095.053 PLUG FOR SETTING 1/2"YELLOW
18 060.402 COPPER WASHER 1/2" 21,5X27X1,5
19 060.253 RIDUCTION NIPPLES  1/2"-1/4" ZN
20 060.400 COPPER WASHER 1/4" 13,5X19X1,5
21 061.220 TAP AT SPHERE 2 WAYS OF 1/4"      *
22 060.400 COPPER WASHER 1/4" 13,5X19X1,5
23 060.199 NIPPLE 1/4"
24 50003612 PIPEFLEX 3/16 R1AT L=4700 FD 1/4+F90 1/4
25 060.400 COPPER WASHER 1/4" 13,5X19X1,5  



 CORSA  120 – 150 Pag.28 
 

 
 



SPARE PARTS Cod. 283.016/00 Pag.29 

GEAR BOX 
Pos. Code Q.ty Description Pos. Code Q.ty Description

1 08500100 1 COVER 46 08500200 1 SEAL RING
2 08500101 1 BEARING 47 08500201 1 SEEGER
3 08500102 1 SEEGER 48 08500202 1 BEARING
4 08500103 1 OIL SEAL 49 08500203 1 COVER
5 08500104 1 HELICOIDAL COUPLE 50 08500204 1 SPLINE
6 08500105 2 SEEGER 51 08500205 1 CROWN
7 08500106 1 RING 52 08500206 1 RING
8 08500107 1 SEEGER 53 08500207 1 RING
9 08500108 1 OIL SEAL 54 08500208 1 BEARING

10 8 SCREW 55 08500209 1 SEAL RING
11 8 WASHER 56 08500210 1 PLUG
12 08500109 1 BOX 57 08500211 1 BEARING
13 58 08500212 1 BEARING
14 08500110 1 OIL SEAL 59 08500213 1 SEAL RING
15 08500111 1 RING 60 08500214 1 PINION
16 08500112 1 SEEGER 61 08500215 1 SEEGER
17 08500113 1 BEARING 62 08500216 1 RING
18 08500114 1 BEARING 63 08500217 1 BOX
19 08500115 1 BEARING 64 08500218 1 BEARING
20 036.010/B 1 COMPLETE BOX "B" 65 08500219 1 BOX BODY

66 036.010/C 1 COMPLETE BOX "C"



 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

MASCAR S.p.A. 
Via Roma, 82 – 36400 Grumolo delle Abbadesse (Vicenza) Italy 

Tel. +39 0444 380180 – Fax  +39 0444 583831 - 380185  
E-mail : info@mascar.it  web site: www.mascar.it 


